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TRIAXIAL COMPRESSION TEST (LOADING DATA) ¢U  ¢D FOR REPORTING

NAME OF PROJECT TENOM PANGI PROJECT, PHASE T DATE 9-10-85
- SAMPLE NQ. 8 DEPTH sp -7 Wopt {  m~ m ) [TESTED BY| SUHAIBUN -
. Strain. Contral Stress Control o o .
- Loading Method b= == = - o s S e L e e e mm e 7| Proving Ring Copacity w---229.KQ ____ .. ...
: Rate Comprassion oo .ooooooon b0 % - fmin 5 ]
______________ specimen Mumpar AN 1 Ne 2 gNe 3 e 4 e
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TRIAXIAL. COMPRESSION TEST @ CU | FOR REPORTING
' (MOHR'S STRESS DIAGRAM) cu. €D

Fytef

' NAME OF PROJECT TENOM PANG! PROJECT, PHASE @ | DATE | 9~10 - 8%

TESTED By] SUHAIBUN

SAMPLE NO. & DEPTH | SP-7 wopt' (

Normaily Consolidated | Cu= 0.95  ko/cmZgusz 25.40 ¢  ky/em2. 'z
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TRIAXIAL COMPRESSION TEST (INITIAL  CONDITION: @ cu EOR .REPORTING
cU - ¢cD

CONSOLIDATION : DATE)

NAME OF  PROJECT TENOM PANG! PROJECT PHASE WL DATE 2 ~1J0~ 85 £
- - %-_ .'E‘
: ' . TESTED -
| SAMPLE NO. & OEPTH| sp-7 Wopt {(2.0me 5.0m) BY SUHAIBUN
Sampla _ Undisturbed {Gisturbed) Typa of Apparatus British . Type
ELE Product
N Condltion of Drainoge Singls Droinage. Do airagae,
Shaped With T rimmer - Other( ) Quring Consolidation par Drain
Compaction .
Praoper ties Classification )
cL L. Gs __2.85 _ ui __ 48.9 _ A wp -21.8__%
Specimen Number . - S No. | No: 2= [do. 3 -~Ino. 4 . |No. Mean
Consolidation Pressure _ tkg/ent ) nte 2.14 as | 828 |
Height He em | 8.0 80 8o | 8o
B b e e o e e e e e e Rk e b R R e s Y T = = e B ] - P P - - -
5 Diameier D tem) 38 is 38 38
___________________________________________ ——— ek Bk o o o e e —— e A e g L EE S hEE =N — = a -
& | volums n {ef ) gl 9| 9] : 91
5 | weigh _ We tgr{181.43_ | 180.29 | 179.95 180.05 ¢ .
£ | wer Density ¥ fazem®y| 1904 | 1981 | 1977 | 7o |
T | water Conteat we (1| 284 24.4 26.4 25.2 25.4
[ &) L e i L h e o e m e m o e e e A s — e = —m— S el s et L e e
5 | Void Ratlo - _ e 0792 | 0790 | 0877 | 0803 | . ____
g Deqree of Saturation ‘ Sr %) al4 }. 880 (5 89.4 90.1 {
Consolidation  Time “Drl Dé.nsiw d{g/emd) | 1.590 1.592 | 1564 581 }1.582
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FOR REPORTING
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NAME OF PROJECT TENOM PANGI PROJECT, PHASE DATE | 7-10-85
AMPL _ _ - TESTED -
SAMPLE NO. & DEPTH| SP~7 . o0 (2.0 m~ 5.0 m) | BY SUHAIBUN
A . . British Type
Sample Undisturbed Gistursed) Type of Apporatus S
: Wop? ¢ 2% ELE  Product
o - Condition of {rawnnqge qule Drainage. Doubel = Crainage.
Shaped " With T rimmer - Other{ ) During Consolidotion FPaper Drain
Compaction
P_rapar ties Glassification :
S <L S, Gs __2.85___ WL ____48.9_ _ % wp . 2h8 %
Spacimen Number No. | No. 2 No. 3 No. 4 No. Magn
Cansolidation” Prassure thg/em® ) 12 214 4.18 8.26
Helght - He fem) | 8.0 8.0 8.0 8.0
g Diamaier )] lem) 28 3.8 3.8 2.8
@ ! Volime Vo (el 9l _| 9y S| 91
5 | weight We . (g)]| 1794 183.0 | 1823 | 183.8
____________________________________________ L2829 ¢ 18e3 | ISt L.
5 [we Density v fgzem®)| . o7 2010 | 2003 | 2.019 |
= 2 U B e i R
5 Water Cantent e (al 273 27.9 267 272 27,3
i i T i e R i b
5 | Veld Retio s 0.840 1 0.8tz | 0.803 | 0.795
E | Degres of Saturation s (%) 926 979. 94.8 97.5 95,7
Consalidation Time Dry Density Id (g/-.m3) I. 549 1. 572 | 1.581 | 1.588 [.572
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TRIAXIAL COMPRESSION TEST (LOADING DATA) ¢U  co

NAME OF PROJECT | TENOM PANG! PROJECT ,PHASEW | DATE |7 -10- 85 {

(N

FOCR REPORTING

SAMPLE NO. & DEPTH SP -7 wopt + 2% (2.0 m~50 m) TESTED BY| SUHAIBUN

Logding Methad (== s wo 3= e e a i e s r o m e e I bei itk ~~=1 Proving Ring Ca 306 _kg
_ ) poctty —-.-—20S.RQ . ___ ..
Rata Compression . __.......__.1:0 % <min :
____________ Specimen Numper (M 1N 2 gNe 3 Mt M
Consolidation Pressure {kg/em2} 12 2. 14 4.18 8,26
10,- Og)y {kg/cm?) . 2.95 3186 5. 26 5. 62
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TRIAXIAL COMPRESSION TEST - @) cu | For REPORTING
(MOHR'S STRESS DIAGRAM)  ¢U cp

NAME OF PROJECT | TENOM PANGI PROJECT , PHASE I DATE | 7 ~10 -85

Wopt + 2%

SAMPLE NO. & DEPTH | SP =7 {2 0m 5.0 m}[TESTED BY] SUHAIBUN
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TRIAXIAL COMPRESSION TEST (INITIAL  CONDITION: @ ou | oG
CONSOLIDATION - DATE) ¢cU - ¢D _ _
NAME OF ' PROJECT TENOM PANGI PROJECT, PHASE T DATE | 14-10 -85 5
TESTED - h
SAMPLE NO. 8 DEPTH| SP-8  wopt ( 20m~ 5.0 m)| BY SUHAIBUN
. British Type
Sample Undlstucbad - Distuchad Typa of ‘Apparatus :
ELE  Produét
o Conditlon of'Dratncqe Single Drainoge. Qoubel Drandge.
Shaped With Trimmer - Other( H During Consolidation Papsr Drain
Remoukled
P_roperfles Classification ] )
S o S Gs__2.84  wi___56.4__* wp _.22.0 Yo,
Specimen Number - 'No.. I. No. 2 No. 3 - No, 4 No.
Consolidation . Pressure (kgem®) R 2 14 4.18 '8.286°
- Height H. fem) 80" 8.0 8.0 8.0
§ Diometer D {em) 38 3.8 3.3 38 I .
o e =T B e e e D Bl el R
& | Volume v ) 91 Y et e _
T Weight W tg)| 18275 |185.03 Flaﬁ.ﬁ? (87 81
e e m e e et e e et Mt e m A e m e s — i L a w — mm B B B
& | wer Density r (gsem®| 2063 | 2,033 | 2039 2064 |.
§ Water Conient e %/} 202 19.0 21.0 20,3 20.1.
o b et e e il v M m e m ey A EmE— - = = — ok — o m v e — - R i B e e S
5 | Veid Ratlo o | 0655 | oeea | 068l | 0695 |
E | Degres’ of Sarurafion Sr (*) aa 8l 88 88
Consolidation  Tima Dry Density Jdlg/em3). | 't 716 | 1712 | 1es9 | 1me |
-S Drainsd  Volume - av (em3) ] N
o e R e i Rttty Al it [t el S ["‘_‘"“ -
= Vold Ratio After Consolidotlon a 1 ‘ _
2 bF-o----- R Sttt bkl i it ~—---‘-~t‘ -------- _‘—--"-'"'I". “““““
O | Room Tempsrature 1319 -
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TRIAXIAL COMPRESSION TEST (LOADING DATA) ¢U o FOR REPORTING

NAME OF PROJECT - | TENOM PANG) PROJECT , PHASE I DATE 14 ~ 10- 85
SAMPLE NO.'8 DEPTH SP- 8 Wopt 2.0m ~5.0 m) [TESTED BY] SUHAIBUN
-— Strain Comrol Streass Control ' .
Leading Method -~= L% T 004122 11938, Con! TTeTTTE T one s ) Proving RING Capatity ~cccomnmmanm amm————— -
Rate Compression .. _ __ .. ecea /. min
Spacimen Number MNo. 4. SN 2 Na. 3 JNG. 4 Ne.
moe e PRSI Number AN S S R SO
Consotidation Pressurs {kg/cm2} iz 2.14 418 8 26
(0, = Ty {kg/cm?) .. 4923 6.233 - B.396. 10.053
£y (% ] 50 150 [ 150 [ 5.0
Uy {kg/cm?} '
5 ' .
< of _
T R N N
Eldpsed Time to Foiiure {min} . 5 15 R )
Modulus of Elasticily  ESO(kg/ecm2)] - 280 356 1607 | is8®
------------------------- 2 —“'-"";""'"'_"1"‘-.""‘—"““"'—'1"-"--"""""-'4‘—‘-"_""—-"*"_—_"""'.'“""";"*-f"_“"—"‘-“‘—-"
Room Tempercture {°C) - 28 28 28__ - 28
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TRIAXIAL COMPRESSION TEST 09 | kor RePORTING
(MOHR'S STRESS DIAGRAM) cu co

NAME OF PROJECT TENOM PANG! PROJECT, PHASE T | DATE 14~ 10 -85

SAMPLE NO. 8& DEPTH | SP~-8  Wopt (2.0 m~ 5.0m)|TESTED BY} SUHAIBUN
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TRIAXIAL. COMPRESSION TEST (INITIAL - CONDITION:

@Y cu

FOR REPORTING

- 67 —

CONGCLIDATION : DATE) Cu - Cb
NAME OF PROJECT TENOM PANG\ PROJECT , PHASE _m OATE 18~ 10-85
v : TESTED
SAMPLE NO & ) DEPTH SP - 8 WOP‘ + 2% {2 Othe 5.0 m) BY SUHNBUN
3 _ British . T
Sample Undisturbed - Disturbed Type of Apporatus e
ELE Product
N - Candition of Drainaqe Single Drainage. Doubel Orainags.
Shaped With T rimimer - Other{ ) During Censolidation 9 Paper Drain
Rermoulded
Proper tles Classitication :
JE 3 S, Gs__2.84 _ wi__56.4 _ ‘A wp _22.0 %
Shecimén Number Mo. | No, 2 Ne, 3 No. 9 No.
Consolidation Pressure (.kt;/c'mz ) .12 2.4 ' ;l A8 8.26
T R H.  femt .80 4 .80 1} __8.0 1 .. 8.0 | ..
-g Diameter o] (cm) 3.8 3.8 3.8 38
o [T°0T T T T T T T T T s T e T e T e e ] A e T A S
@ | Volume Vo led) 9l 9 ol 9 |
T | Weignt We (g) {1849 18420 |18530 |i83.41
o e T e e e e e e e e e e e == oo ———— e o= e e e e s em ] e e e = e
£ [ Wet Density ¥ fas/em®| 203 | 2024 | 2036 | 2012
2 | water Contem Wo 71| 2288 2211 23.36_| 2102 | 2234
Oy oo S g N g SO gl g
5 | Veld ‘Ratio 7 . ‘8. 0717 0713 0720 0708 |
£ | Degree of Sariration - Sr DA B 88 o 84
Consclidation Time " Dry Density ddigzem3) | 1.654 1.658 LG5 663 |
o [T T T st s ST s T T e mES e pmas e sl ds Yl W
5 Orained Volums £V . (cm3) .
Q |pemmss mmmam e o -——-—_-—-:———————-.—-———————-—'—-_- _________ L e et = - il IR T
-g‘ Vold ~Ruafio After ~ Comsolidation &
3 | Room Tampg{orure 7 )
————————————————————————————————————————— Time Orained Volume Curve for Co._rmii'daﬂor! 7
= .
T = —— :
z = i =
=z - == ==
: — ==
E ==
5 — :
< . .
> — =
g 3 = =
g = — — — S
g 2 == = '
[a] T - i = T
— 2 == :1 T ...1.:.
0.1 TR c 16 100 1000
.-E'lapsed 'Time
' *min}
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TRIAXIAL COMPRESSION TEST (LOADING DATA) €U cD FOR REPORTING

NAME OF PROJECT TENOM PANG! PROJECT, PHASE 0 DATE 18 - 10~ 8% Y
SAMPLE NO. & DEPTH SP~8 wopt+ 29 ~ ( 20m~50m)[TESTED 8Y| SUHAIBUN
. Strain Cantrol Strass Control : :
Loading Methad |-~~~ == ~% == =o === Rkt Comm e ;m“i;"J Proving RiNG COpacity = --m-meommonaommmne e
Rote Compression __ . _ . . e cmm mm
____________ specimen Number M 0 gNe 2 e 8 e
Consolidation Pressure - {kg/cm?) 12 2.4 - 4.18 8.26
{0y~ Gaxly {kg/cm®) 8972 8.148 ©.153 8.896
£t { %) 6.0 1.0 15.0Q 15 0
Ut {kg /em?)
35 -
8 Ag :
< e
______ 27 SR 5..L A U SN SIS S RIS
Eiopsed Time to Failure {min) 6.0 it o 1'5.0 15.6
Modulus of Elasticity - ESO{ka/em2)| 14.0 3586 418 1563
Room Temperdfure (°c) 28 28 28 28
@1=031- & cypyvg S S B et S e e e e e
{Av/V)- 5’ = i e i : — = = : )
-~ g o ; - : = =T U
T : T * v B \, . . et 3 h~ : 2 }
@ — : : = 3 = T e e =
5 ., B : : = + e = :
u"‘; g —I v - o e s t = ar ¢ 1= S
£ 5B : , = } ==
f x [ ; . 1 i ¥ f e
@ ey : =t = = T : : : . 2
g SloE= e : e = = : & 324 18kgAm
w T — r _'L : x : ': -“ .3 . o
5 - = o i e
o - f 3 i | I - ’
= - ; ' : : . : e =8. 26ka/cnf
; 3 : = : = s : R e e S Cas e
8 ‘:_ = 3 Ay : Léh_f, * t
B - ===
2 ] e R = = 2. Mkg/ont
3 e ey = e = = : -
S 6 =z ’%; T = T =t _
= == = {3=112kg/cnf
T g B Gt Tt ; a - :
£ = e = : = = =
g =y e e frast : e et
5 i e a1 i = : = s
5 E=r= o=t =t ; '
@ H-Tfr — I 3 =t I
E - X :
S ofEE— == ===
A S s : = =
Earssa = : : ] e e
3T '”"f— . + L v s i = = — v—r—r— =
= B ——r 1 e __:‘__ 1 p— . T s ey
a : 5 TS 15
Axial Strain £ (%%



TRIAXIAL COMPRESSION TEST ©) cu | ror rerorTING
(MOHR'S STRESS DIAGRAM) G co

NAME OF PROJECT = | TENOM PANG! PROJECT, PHASE T DATE |18 -10~85

SAMPLE NO. & OEPTH | SP- 8 Wopt + 2% 2.0 m~ 5.0 m )| TESTED BY] SUHAIBUN

Normaiiy Consciidated C",’ 1.55 kq/cmz.gu + 26.57 - C' = : ka/cm2, p'=
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TRIAXIAL. COMPRESSION TEST (INITIAL. CONDITION: Uu - Ccu FOR REPORTING
- CONSOLIDATION - DATE) -co | '
NAME " OF PROJECT TENOM PANG! PROJECT , PHASE I DATE | 24 -10 - 85 (
_ . TESTEDR
SAMPLE NO. s DEPTH SP“‘A? Wopt {2.0m. 5.0 m) BY SUHAIBUN
Sampie Undisturbed - Qlsturbed " Typs of Apparafus British  Type
ELE Product
. Condition of Drainaqe Single Droinage, Doubsl (Orainage,
Shaped With Trimmer - Other{ 1 Dwing Consoiidation Paper - Orain
Remoulded
Proper ties Classification
__________ Gs__2.85 Wi __________“h Wh_ L Y
Specimen  Number No. | No. 2. No. 3 No 4 [No.
Consolida tton ~ Pressurs- (kg /em?) Lz 214 4.18 8.26
- Height _ Ha fcm} 8 8 | 8 8.
g Diameter D {zm) 3.8 3.8 3.8 3.8
B e e e e e m e —m A E Ao o s = = bbbl daebadialbeieriefnie euienbatudbales bt (e ittt ittt
& Volume e _‘ﬁl’?' 3 91 A0 R 9 1 200 I _
% | Weight W tg)|r1s4.20 [179.13 [175.%9 |180.75 |
§ fwetoemny v tasan®)| 2024 | 1968 | 1929 | 1.986 | 1.976
2 | water Conrent wo 71| 259 | 2610 | 2830 | 2990 | 27.55
G e mm - T e B T U R R e
— Void Ratlo - [ Q772 0824 0.894 0BBS
=R T A DI R A ORIV SUS-pupuosuiny SEpSpERlppn NSt Sup AR SRS B S
E | Degree of Saturation st t*/e} 956 S0.1. 90.1 29 {
Consolidatlon ~ Thne Dry Density £dig/cm3) | 1. 608 I.662 | 1.sod |l ,_5_2_?_'__ 1.550
§ Drained Volume av _ qem®»y 4 o
< | vold Ratio After Corsolidation e
2 -..-.-._.....-..___...._._-_..___._.....___...._....____.,.__.__'........---....... _________________________________
S Room Tempsaralure =
A e m e Time Drained Volume Curve for Corsolidation .
° ' : : R TR R AT e
‘ == = =g g
- ““ %hm i !ﬁ": - : - — =
2 = 3 == ' =
L =
E “_—-‘I
L 3 > t= = —‘-——.
@ - “‘\_‘ -
E 4 ——— :
K = = :
o e T ¥ :
b 5 z e
s = ;
a ; — =
6 e rA - “ - a —=
I _ :‘x:
7 X
8 e
%.1 i 1o 100 + oo :
Elapsed Time
{min}

- 70 -



uu cu
FOR REPORTING
TRIAXIAL COMPRESSION TEST (LOADING paTA) €0 co
() NAME OF PROJECT | TENOM PANGI PROJECT , PHASE T DATE | 23-106 -85
SAMPLE NO. 8. DEPTH SP-7  Wopt . 20m ~ 50 m) [TESTED BY] SUHAIBUN
-Strain Control Stress Control
and?NQ Method ----- Ef“"r ———————————————————————————— N 1 Provmq Rinq CGpGCI‘PY . et s o e e
Rare Compression .. _ . _. ..o __ o { o .
______________ Specimen Namber % 1 Ne 2 N 3 - Ne. 4 Ne
Consolidation Pressure  {Kg/cm?) I.t2 214 418 8.26
(0 - Ty)y {kg/em?) 2427 3.552 6.140 B.763
€t (%) 1 50 15.0 5.0 i13.0
Ug - {kg/cm?) 0.002 0 0.02 0
-4
2 o .
[\
b ef
_____ L ST LN S R ST S N
Elapsed Time to Failure (n_1.in) 15 15 i5 13 .
Modutus of. Etasticily - E50(kg/cm?) 186 31 16| i65.2. |
T S N e e e e e A — st - - A — - - -1—-———-—————_———“'——--'-‘-—---‘ ——————————— b Rttt it
I
Room Tem_p_erarure ) :
(UI‘O’5)'% CURVE o —'— ‘J‘A_‘i .—-——— = - = — : s “‘_}l : i
™ BT AL B : T =i = : = :
F . R S VI ' = = ST £
® : : T e £ . =
- . == . = ;.
s § e : SESE =t
€5 : = T e = =
= * —— = o = 1 1
o e T - = : ; z =)
@ =EEes 1 : T e e Sesmrees =]
O e T v 1 F
o : = it = s T i sy e Sl
= = e e == ==
S i e s SEa S = : 05 = 8 26kg/rh
8E < - _ = : = ot —1'—12__ f : =
e : S + T e EEs=set
= . = —— T ¢ : . : =t = : : S
3 — == : e , e (5= 4. IBkg/om
a t ; ! = : T :
a 6 :V . = : + = -
. ™~ p— = - = 5 = T =
E‘ 5 . '. I:‘z'l’ : F 3z ‘—.,J—_;.'
g g B == = Se=s =
& B ey e I =
T > == e 2
N ’?4 o e = : t e e[ 3=2.14kg/om
- § e enEE T :
g e = : : : =R 2
b i T iz t = T -
3 S=s=pan = e §3=1.12xg/em
S ppEEEEEE e = =
2 7 ; SR ' T + SEee Jlil%kg/cm
S T e = EpEm R 2
= ’ E %0 i5 (Iu=§-!§6kg/cm
Axial Strain 6 (Yo} s
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TRIAXIAL COMPRESSION TEST

{(MOHR'S STRESS DIAGR’AM)

Uy- cu

@ co

FOR REPORTING

NAME OF PROJECT

TENOM PANGI PROJECT, PHASE_EII_

DATE

24 -

to - 85

SAMPLE NO. & OEPTH

Sp-7

Wopt

| 20m~5.0m)

TESTED 8]

SUHAIBUN

SCOPE

MNortnolly Consolidated

L e e L T

kgfem gu =

- kA S M A A A e s =

= 0,567

kqfti‘nz p's 17,69
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TRIAXIAL. COMPRESSION TEST (INITIAL CONDITION: uu - cu FOR REPORTING
| CONSOLIDATION : DATE) €Y co
NAME OF PROJECT . TENOM PANGI PROJECT, PHASE U DATE 18 - 10 -85
| ' TESTED
SAMPLE NO. & DEPTH| SP-7 .., 5, t 2.0m. 5.0 m1| BY | SUHAIBUN
. Britieh Type
Sample Undlsturbed - Oisturbed Type af Apparatus :
ELE  Product
] : : ‘Condition of [Fainoge Singls Drainoge, Doubel (Orainage,
Shapad With T rimmaer * Other( } During Consclidation Paper Drain
Remoulded
Propertias Classification
PR o S Gs 2,85 = wi___48B.9 . wp _21.90 %
Spacimen Number MNo. | No, 2 No. 3 No, 4 Na.
Consolidation Pressure {kg/em? } .12 2.14 4.18 8. 2.6
Height Ha {em) 8 8 8 8
B L m o D e e e e e e e e e, i v v mm - i R e it S QY
§ Diometer D {cm) .3.8 3.8 3,8 3.8
& ) Volume % lad) 9l 9l 91 91
b mm e e v R L R i A AL o = N o o ko am b o e R e i o o A — m o m ) e = mam = — e e — -
_‘6 Weight Wa {g}1iBs.30 185.00 185.20 i86.10
£ | wer pensity T tazem®i| 2.019 2. 033 2.046 | 2045 |
% | water Content We | 275 27,9 283 278 | 27.9
&) QU VS S Y & ——— e e FRRVR VR U
5 Void Ratlo _ . #a 0.774 0.792 0.788 o.zst |
E | Degree of Sotiration - | 100 100 100 100
.| Gonsalidatlon  Time Ory  Density = dig/cm.) 1606 [ 1.590 __|_§-?_4~ J_teoo | !.598
"33 Drained  Volume - a2V em3) N ' o
3 | Vold Ratio After Consolidation e | | _
=4 T TS eE ST ST S m—— ‘*-——_—'."-"'"-—'—-—_'_ — A b e M A AR e VAR A P WM UM TR W m S e e S e oem R ———— e
8 | Room Temperaturs ’ 1}
._..---'.'_'--..—-.-.-—--—----.——---—————-——————; ————————— ;I'im-e Drained Volume - Curve for Consolidation
Q x it oot e
. ;“1 FEEea — e — == . C—
2 — : =] == T s =
£ — : e . = S T
2 3 - e . S .
. = _ T e ‘Wz .
o = &;T'T_‘ —
i« = -
o } ry
g == e
£ ‘ : =
- gt T T i
a _ t —
6 ¥l
7 =
oF : = =
: T = :'; = roet e
0.1 T 10 100 1000
. E.'!uhs.ed. Tirﬁe_
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TRIAXIAL COMPRESSION TEST (LOADING DATA) €0 <o FOR REPORTING

NAME OF PROJECT | TENOM PANGI PROJECT, PHASE M DATE | 18 =10 - 85 {
SAMPLE NO. & DEPTH | SP-7  Wopt+2% ( 2.0m ~5.0 m)|TESTED BY] SUHAIBUN
. . Strain Contral Strass Control : . _ .
Loading Mathod o= ~= === - == m TTETETEEETT "‘O“E"";r;i"“ Proving Ring Capagtty — o oo cmen oo cmmme e
Rate Compression S L L AR ALy )
... SPecimen Nomber e e B e e e
Consaliddtion Pressure {kg/cm?) .12 2.14 4,18 8 26
{0y~ Tyl {kg/em?) . 2.363 3039 4.173 7.418
£ ¢ (%) 2.1 b4, 1 12,2 15.25
Uyt kg /cm?) 0 o] 0.20 0.53
>
o .
& At
< ey
Eor g (%) _{ ___________________________________
Elepsed Time to Failura (min) 121 14 .1 g .2 i5. 2%
Madulus of Elesticity ES0(ka/em?) 70 | ] 139. 3 - ]
e S Sovininintainiehaibe et s i e S |-
Reom Temperature {*¢) 28 28 za 28 .
01=03sd~ & cypue B3 ; S e R : T T e
{dvvy- E = = E==E : ] .
w-¢& = e = = {
® T T i 4 i T e
= T
] ~ T =
§ g —T T T T I ,
o :_:;‘ - . T = £
[ £ + £ 4 I ¥ e
S j : = : = : 2
g = _: : = : s T e
L : - = i —t , 3
£ : - = = =
e : _ e
80 = o el > - B
e T i 3 e ¥ + i 2
: == 1 i - - e =a==113=8.26kg/em
. : = o : S
3 : e e : — _i + = = frman b
§ e :: 3 ; = ST ¥ ‘ +
IB & e : s 3 f = T e
N : i T 1 e T i
i — : === I
& & =22 = e - = e (324 \8ka/erd
o 405 - i . = bt 4
,0_ f-_ Frid l", o 13 { = g: e - : =)

e = 2 & L et T+ T o - e ’ 2
§ "'3 ’_’L : = v . oawe: : T : = > = - : S d‘z:zli“g/cm
@ g e e ; s
; ’41 ' o L L S = e = - =
= Ee : e ==o= s @3= 112kgAmd
[a] 20 ' e - e e o &1 {— :

to o c ; : = = = T : g
é’;’;‘ 1 ; : : § : RSP eai (urli2kg onk
5 - 10 qu=244kg/ere
Axial Stratn £ (o
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TRIAXIAL COMPRESSION TEST Uu- CU 1 rorR REPORTING
| (MOHR'S STRESS DIAGRAM) €0 oo

~ NAME OF PROJECT | TENOM PANGI PROJECT, PHASET | DATE | 18-10 - 85

SAMPLE NO. & OEPTH | SP =7 wopt 4 266 {2 0mw 5.0 m )| TESTED BY] SUHAIBUN

i Marmaily Consolidated Cu= - kq/.crnz.pu z |.. €= 0.581 kg/emZ. p'z 14,84
8
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TRIAXIAL. COMPRESSION TEST (INITIAL. CONDITION: WUeu |
CONSOLIDATION : DATE) € co | |
NAME OF PROJECT TENOM PANG! PROJECT , PHASE T DATE | 26 ~10-85 {
: ~ | TESTED ' i
SAMPLE NO. s DEPTH| SP-8 Wopt {20me 5.0 m!) 8Y SUHAIBUN
' . British  Type
Sampia Undisturbed - Disturbed Typa of Apparatus : :
, ELE Product
. . Condition of Drainage Single Orainage. Doubet Drclnaije.
Shaped With Trimmer - Other{ } Ourlng Consaglidatlon Pdpar Drain
{ Remoulded }
Proper ties Classification
N - S Gs __2.84 = Wi _______._ .M [P S .
Spectmen . Number No. 1 Mo. 2 No. = 3 No, 4 No.
Consolldation Pressure . tkg e ) L1z 214 418 8.26
Height He {em) 8 8 8
.g Dicmeter 0 | 3.8 38 |38 | 38 |
@ | volume V. ed)] 91 91 9l 91 e
s | Weignt We tgy |18a.84 |183.49 }is520 |i87.%0
gt R T e ¥ T e
§ [ Wer Density T fg/sem®}| 2.031 2.016 2.035 | 2064 2 037
? Water Content Wo (%1} 20.7 21. 4 21:44 210 21,14
S O i SO S (G O, Aol A ey S e
5 | Void Ratio 8. 0.687 0.408 0.695 F_O_'EEE’_ - _os13
E Degres of Saturation S A 86 100 88 90 i ;f
Consalidcl?laﬁ Time Dry ODensity dlg/em3) | 1 683 2.0186 __l__é__'?_% . _!_ “T_Q-E}. | _‘L- _7_7_} .
.g .
a
3
2
(&)
&
5 3fE = , :
=] = : - —
E; . "_ﬂs‘i—ﬁ_sﬂ!: @MFT =
b 5 = . 4
E e
o .
6 3
0.1 1 10 1(_30_ 000
Elapsed Timae

-~ 76
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| S Uy
TRIAXIAL. COMPRESSION TEST (LOADING DATA) €0  co

Ccu
FOR REPORTING

% . o B - . ) ] . . ] —aama
(\} NAME OF PROJECT TENOM PANGI PROJECT, PHASE I DATE 26 - 10-85
SAMPLE NO. 8 DEPTH . SP- 8 wopt ( 20@ ~ 5.0m){TESTED BY| SUHAIBUN -
’ Strain Contrgl Strass Control ) : .
Loading Method -== - ==~~~ A i ey 71 Proving RING COpagity w—coomccocem ;e o
Rate Compression __ . _ .. .0 ’I. fmin
e Sercimen pwmper M LN 2 e 3 et e
Consolidation Pressure {kg/cm2} .12 2,149 4.18 8.26
(0~ T3y (kg/cm?) 3,179 4.504 | 7446 8. 694
g f %) [2 BRE: I5 15
. Uy (kg /em?) 0 0.00! 0,30 0
.
< e .
Sy R - B _
Elapsed Time to Failure (min) te (5 15 5
Madulus of Elasticity  E50(kg/em?) | 280 356 298 206. 5
Room Temperature S 27 27 27 27 -
(Awvy- .5 2 = = = =
" = — : =IRE o 1 e
L U-E = £ =
® = = = = S e
3 N B = : + : =
= = = —
5 Y B e e et = ! =
L = e £ = :
] ot : e e e : — :
g o == 2 = = i
S : : —t : i e
& == = : = ‘ =]3=826kg/cnf
o=k % — 1 - o T t_._ = - .
= e e it == = e e . 2
= e , : : = = (13=48xg/em
—— '! hr J, — 2 W— 1 - n - - 1] i
“ t T = : s = =
3 Z : i - L —
o +  — - T -+ s % s 53 T T
2 6 T o = p e I T :
[ e S e e e
T B T = = rdzlz# = i =%
5 _ : S s == =) 2 > -
s 3 S E= S = = .
& g & e e —F ' SRt e s s ==—ai03= 2.14kg Am
& S e = =St E
: O 4 TR = 3 = = }
5 I 3 e = r—— T : + s
E‘)— . - — T ittt 3 + i 12 3 o 4
2= @ - i — o e e y3= 1L 2kg/om
s = = e =
E T 7y - -+ o 3 T e
= " e e d P
a : = == - Uu:i.12,8.26
Qs e S = SR e o LR YN
‘ e e e a (u =2 M kg A
H St = = e e Tt s e Fe e o =418 2
i = 4 Jé T o) et ess T eeve = @%G’uq*l kgtm
: e =0 5
0 5 S
Axial-Strain SRS



TRIAXIAL. COMPRESSION TEST

uu - cu

€Y co

" FOR REPORTING

{(MOHR'S STRESS DIAGRAM)

NAME OF PROJECT

TENOM PANGI PROJECT, PHASE Il

DATE

26 - |_'0_'— 85

SAMPLE NO. & OEPTH

sp-8 Wopt (2.0m~5‘0mj

TESTED BY|

'SUHAIBUN

Normally Consolidatad

Over- Consolidated

SCOPE

kg/cm2 gu =

] kg/cm?2, @ =

0.413

iq/cmi. Btz

o e v o wh r—m R R R ik e e R E G e e e m e el M U e in e m G U T ma e v MM m Em M MR e m e im an Om o

|Itg'/t:ﬁ‘l2 . B

20
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fripin)

TRIAX!AL COMPRESSION TEST (INTIAL  CONDITION: UuU - cu FOR REPORTING
CONSOLIDATION : DATE) - - CD
NAME OF PROJECT TENOM PANG! PROJECT, PHASE I DATE | 22 ~10 -85
. ' ' TESTED
SAMPLE NO. & DEPTH| SP-8 Wopt +2 %  (2.0m. 5.0 m)| BY SUHAIBUN
) British Type
Sample Undlsturbed - Disturbed Type of Apparatus
: ELE Product
. Caondifion of Drainage Doubel Orainage.
Shaped With T rimmer - Other| } During Conselidation 2 Puper Drain ¢
Remoulded
Ffroparﬁus- Classification
——— s ——— Gs ..,2_"_8_4_.._.- ui [ S _:(.‘_. Urp _..-_..__:/2.-.
Speciman Number _ No. | No. 2 No. 3 No. 4 No.
Consolldation Pressure- . lkgsenf) N 2,14 4.18 8,26
Height He fem) 8 8 B 8
§ Diomater D Aem) 3.8 3.8 3.8 3.8
& | Volume o e 91 91 9l 9|
5 | weight W. (a)lig3.92 |18340 | iBazo |184.64
§ | wet Density v azem®| 2019 | 2018 2.025 | 2.029
g Water Content Wo (/) 2330 2283 22.41 22.89 22.86.
L ke gy Mgy SR IR 1 B e S e P
5 Veid Ruttn 8. 0.734 Q.731 Q717 Q, 720
S | Degrse of Scturation S (%) 50 89 .89 90
_ Corsalidatlon’. Time Dry Density dd {g/em®) 1,637 1,641 i.654 L651 1.646
§ Drained. Volume 4V lem¥) .
] Veid Ratic After Consolidatlon ¢
28 Fer—-—=-- l--....._'___.,..-....___-_..._...-...-......_.._,..l. ___________________________________________
S Room Temperaturs <)
g SR 0 g SO gt Time Drained Velume Curve for Corselidation
| =
)= z
& : : : = : : i
3 C —t ot
« - " = Trms—— : - Ao = —
] 4 Ex : TR e
] . : - =
g = .
o . -:‘k_d—
2 SE ' : s =
T E '
5 FEL=C Trana
6 : — s
7 3=
oL 1 NS (R T00 1000
- Efldp#ed TiﬁmeI



' : uuv - cu '
' : FOR REPORTI!NG
TRIAXIAL COMPRESSION TEST (LOADING DATA) €0 cp
NAME OF PROJECT TENOM PANGI PROJECT, PHASEN | DATE | 22-10-85 {
SAMPLE NO. 8 DEPTH SP-8 woptt 2% (20m~50m)[TESTED BY| SUHAIBUN
Strain Control Strass Control ] N
Loading Methad [T TR T T e et ;n:i;\-- Proving RiNg Copacity ——ucocwoecmmccmeoenan
Rate COoMPression L ... ... e ceum e cnm—— e
______________ s 9.353‘929-?95‘"”5.‘_______,n._Tiu_',-_.l--__.,..I_qf'_,-_z__“__;f’._-%_ﬁ__-tl?'_j__“__t‘f'._,_q_-____
Consclidation Pressure (kg /cm?2) .12 2. 14 418 8 .26
(0= Ty {kg/cm?) 4.219 6. 294 10.224 15,613
£ 3 (%} 13. 26 15,20 i5. 14 i5.21
Ut {kg/em?) 0.009 0.11 0.38 Q.69
-
2 Ag
[+ 8
< e
£y oy ] IS N
Elapsed Time ta Failure (min} 13,3 P 5 15 15
Moduius of Elasticity £ 20{kg/em?} 186 107 721 129, o
Reom Tem;;eruture {°C} 28 28 28 28
@1-03- & cynve EEEEEEEET SEmas S s
(Avwvyi- & == e : = : - = ]
@ g 1 SEEE = L i % =
3 T —= I T : 4 >
:’u: ':E.‘ T = T = — - = n - V J_‘
€ 3 = : = ] = ! ! ==
PR - e = F ' + o = = =
g =t : — : £
g o = = = = : : =]
® = T : : . = : =
& T T ! : . . . z
i = T = = ; @”3 =8.26kg/cm
: ; : ' : 3 : =
8 = F, = - ¥ - : _rg" T ; n ==
= e S e =
—% T ——t At { ot re : : P 2
: = : : e 13=4.18k
: ==———===-_" -L EES=—C—— - e
2 : : e T i e Bt : ' } : T
2 j : = — ' — -
rt = = : T 7 s T :
n = e : = - :
ER = e === . = == -
i} e e Sy - T — ¥ < . 2
s = s e T £ 03=2 14Kg/om
™ 2 e T : . . .
T oQag T o S et : s =
5 1 B = : : e =
° - B . : e e A
s & A == el s 03 =112kg/cnf
[ = e EreTee e o
.= = === :
5 e e : ' : = =} .
= = : : : Tt - e == fu=826kg/cm
5"—* -t & ll T Pt # i o ‘.-' 4 i: ; ; '7= % N g
SO, Soee i e e e S T e pe—— T =i Ju=4I8kaLm’
T e e e e L S (us2.14kg
5 . 2
© Axigl Strain £ (e Guzll2xg/cm
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TRIAX!AL COMPRESSION TEST ' ' UU €U | For REPORTING
(MOHR'S STRESS DIAGRAM) co

NAME OF PROJECT TENOM PANG! PROJECT PHASE M DATE 22 - 10 -85

SAMPLE NO, 8 DEPTH | SP- 8 wopt + 2% ( 2 omns.0 m)|TESTED BY] SUHAIBUN

Normaiiy Consoiidored Cu = kq/.crn 2gu = : c

fe e e = e e -

*r 0.619 kg/cm?, ﬁ: 2 .75

SCOPE

Over- Consolidated C =z kg/em?, @ : : ¢tz kg/ecm?. g'=

R 3 - ol ik iroi e + ” g
T , T T
Y T y i s
1 T e b T b 158 :
T T I T——T
nE ! T 1 o Tt v
T
Eoraes ¥ T T3 !
1 ¥ =1 1 A - .
T = T ; } :
I I= T S + ol
t : @
;" o T
pue-hy ¥ 1
|3 . L . -
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1 1 I — + X s
) - 1 .
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; : .
— 1
= T T
I T : : — W
—7 : =
—y— sirumpnyihl fm— ey Li 1 -
- sases han = - T
= T Py [
- —.
A — .
4= T T - e - )
= T T = T
gy T — > -
s =
g a - ¥
> y —
: = i :
= : T .
T -y . + -
- X ¥ T
LY o g § i 1 ~ o~
T T i -
> —% Z T £
i A -
= ¥ == . ¥ ~f o
¥ — X 1 T s 3 :
A fooe 3 = — 7 -~
o — 3 : —— = 7 o
———T 3 - =
i T T T "+ i il ——a ] b
i g — - - 43 —
o = ~
= : = z =% = =
— — A n 1 T -
g - 1 -y
= = 3 .
: A o
2 — = I v —
] —= H T T Y T TR L Ty R rS . s T ey e e ey gt raa
% } t
s -
¥ X
oy — . X
X
e, - > n
r L 3 I oy n
¥ a - X T 4 y - -
— i 4 [~
b w— - § -
= - A= =
X = = @*
s o
1 - - - - -
= X ¥ O
- — X =
T 3 =% = — X = +
- I i I3 - Y 34 — —
— 3 3]
~ =% X
T T . W I - . E
— 3 L7 - A I + 44 1 . g
+ T t =¥ & N 2 =
: — = S "
- " r - o
X I
= C e — 2
e ! e T Nt
e e L T e L ¥ =
T 1 N . .
= fg—
T X . Ap——
= 1 .t y
+ s X £ R 30 @
e =
= - = e e ) e e >
¥ - = - 2
i X } e =
: s = > Ty ¥ P o e 9
T = 1 3 - 8
T T T s i ok 3 : K
X -
X [H]
X
— T -t % MR T —
= T
: ra T —_——t ¥ "y 3 . T i ke i .
T » i T 1 s W -
T T = z
: — T :
= ek t f z ©
=z
: —x % _zg._ x
= T F
: oy —— :
1 o 17
: T
* o . 3 A
et ri . n i, 4 i p iy
e —
i
I Tt Ao
: —
e = F T :
T i -+ + -+ + ~
e
¥ T T + X
T X
’= — A N
' ¥ T iy ” -
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A ' T ) g Y L .
N e + + T £,
£ =7
Xt 1
1 —t
y i 1 3 x
T L3
. S
= - T 1
T .
T T N
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bk T + b e 3+ 4 T
ey
I e ] ¥
AR B iy b x 1 T b
- . t . L B
T
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. 1 e 4 I g, hiull e
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1 J T T =X
1 et Tt e o s o T
t . L= : ; =]

{zwd /_Euj) 2 SS3MS JUaYS  FAN0343 Py o
9 cn' . 4

- B1 -



ASTM Ci36 - 84

GRADATION ANALYSIS

FOR REPORTING

NAME OF PROJECT

TENOM PANGI PROJECT, PHASE IT

DATE

5-9-85

SAMPLE "NO. & OEPTH

Mixed

6P (1.0 2.0  m)

m

TESTED BY

OCRA

COARSE AGGREGATE.
g | Grain Size (mm) _loo|7s.163 [s0 1375125 119 l2.5]9.51475.
@ | Total Passing () ' 98.9] 945! 74.9] 586] 46.3]24.0{16.0 0.3
FINE AGGREGATE.
| Grain sias (mm) . 475240118 061031015
@ | Toal Passing (%21 100.0{87.3| 78.3|51.3{28.2|4 .7
T loo7s
g " HE
ULL SIZE
o | reinsize (mm) | o) | 95 163 | 50 [37.5] 25 [ 19 [12.5] 9.5/4.75]236/118 10.6] 0.3 015
© | rorat Passing (%) I000I98.6/978 |94.9(81.5|70.5]62.1 K6. 8|4 14 [307(|26.7]24.015.7| B.6| 1 4
o ' - o 0079
03
ex. ‘
COARSE AGGREGATE
Grain Size Accumulqﬁon Curve_ ‘ ,___E[{ﬁl_%__é?ggfef\TE i 7
S
P == e i St
==
:—é ] o ; il:: ; — A—-o-r-'—'—i‘_ .T: : ;l'..ZJH-‘. 1
= S
§' — ﬁWT:' _T”*’"_‘_[_|_LJ_'_;_J s L' s :
===
&7 e e
? FEss 5 IR zQE%Qj e
SERAR ! S o e e e
e - e 1.0
oot e Diamerer



ASTM €136~ 84

GRADATION ANALYSIS ' FOR REPORTING

NAME OF PROJECT TENOM PANGI PROJECT., PHASE Nl DATE | 26 -9 -85

( LO m 2.0 m)

SAMPLE NO. & CEPTH | gp=p Mixed TESTED 8Y DORA

COARSE AGGREGATE.

g |SemSetom) L. ...190 (75163 |50 37525 |19 }12.519.54.75
B | Total Passing (%) : IOO'OI 892 795 66.6] 492| 358| — [13.4(1.7
- A — . 570
FINE AGGREGATE.
g | Sroinsien tom| b | lars|ozeliielo6l03{0as]
@ Total F’ussinq(‘f-'l ' 997 80.3 644497 2511 9.2

_ o078
- | 5.0}
FULL SIZE - _

Grain Size (mm) ‘90175163 150 137.5025 |19 12.5 9.514.7512361118 10.610.310.15

Sieve |

R

Totdl Passing (%1 [93.0 8801 811 [74.0 |66.6]555[469| — {32.6]25.1 |202{16.212.5] 6.3{ 2.3
T o 9074

ex.
' g COARSE AGGRECATE ——
.Gruin Size Accumuiation Curve o FiNE AGGREGATE ““““““ .
S T _FULL-SIZE_ .. Tt

= - G oy Fiby erarm T . e o T : o
0 =1 1 : i 1 e S el S T freamenen B e 45 A
; e f T i ik O O At S L S 1 T H .
— H .3 T =
= RS iy Z . rm———
0 T : i
i o 1 W g o S o T
t 1 1 T otk
n‘ - 1
ok : -
— > I
= hil —— 1 H
o ™ ' b T
- T s - T
t H v = -1
. © : , ; ——
o i o RS v R
R . - e
T > - - -
B ol t 1 e
o - - 5
a. " I : ) b 4 M
“w - -
) : T : t
0 AT i Syt 1.y fU 3 y " ; " -
- . e o T - v P R . i o - . T LUt R Y P P
c ] t Forrprridt ey peb a—— | ool S i Aﬁ@_é:r‘ ';I ¥ + 471—‘.'3
b} e - T e L ¥ o - et E AL s v e ey Wl A
o : T e R | Sttt Pl TR M CAN Smpabe | . M : Ly e &=~ - y ; 1 .
5 = = e SRRt - am=— e
o P : ol o A A i  EATRAN Y ST i o Wi o
g - : . e v el i -1 el g . Sy e Dot
= 57t 10 =% T3 | D e ] ' L
o s - ——g Erv jere » 3 4 P fmmas o
R - T - - - H s e A
: i i 7o T g T o I 2 3 1 e . s el
0 L 1 b ] e 1 e e et
" o.00i - IR : Tdy T e 10.0 0.6

Diameter
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ASTM C136 -84

GRADATION ANALYSIS FbR Reéoé'rlme

NAME OF PROJECT TENOM PANGI PROJECT, PHASE T DATE'| 25-9 -85
Mixed -

SAMPLE NO. 8 DEPTH | gp-3 TESTED 8Y) DORA

( 1.0 m 20 m)

COARSE AGCRECATE.

g | Cranseatom) ) 190 |75 163 |50 1375125 |19 112.5]9.51475
G | Tatal Passing (/6] 100.0{osal83.5!69.8[]47.5 (288 — |l2.9] 2.2
o ' o ' {20.0)
FINE_AGGREGATE_
o | Grain Size (mm) S 4.75|2.36/1.181 0.6 0.310.15 |
@ | Total Passing (/) 95.81 80,5} 70.1[62.7148.3} 191
- ' T T oors
8.2
ULl SIZE.
o | oromsies tom |- o0 | 75 |63 | 50 157.5] 25 119 f12.5] 9.5475/236/118 10.6]0.310.15
& { 7ot passing (71 J000I97.6 [04.7 85976 3l606la 74| — [362|287(23.1{20.1}18.01139{ 55
T ’ 0074
24
ex. .
. COARSE AGGREGATE
Grgin Size Accumulation Curve ' F'NE AGGREGATE TEeemmmsT L
o - . FULL.SIZE ..
R ==
= e e
sk et e o e e i 2 e e S e et
= e e e e
S s e e e
= e A e S o
3w e
g e e
@ @ g byt — " M ?1__,_,..._.-4—,-4-..-‘-———#‘-—*—*1%
& e e e ETaa e e e
E » : 4-:»:.'; e ey e T S T R e L~ A
g e e e oL s e s e e S e
§ e e e
===
e =madss! e e
0 : L yy 1 i Sl S .
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ASTM CI36 - B4

GRADATION ANALYSIS

FOR REPORTING

NAME OF PROJECT

- TENOM PANG! PROJECT, PHASE I

DATE [ 19~ 9 -85

SAMPLE NO. & DEPTH

GP-4

Mixed

{ 1.0 m 2.0

m}

TESTED B8Yf DORA

COARSE AGGREGATE.

~Grain Size {mm}

loo | 75.163 |50 |375

| 25

19 112.519.5

Sieve

Tota! Passing (*e)

48.9

100.0|933 865|764 |68.4

36.0 14 .6

EINE_AGGREGATE. -

(220)

g' Grain Size (mm) I | 4. ?6 2 35 118 06 03 015 |

i?i. Tatal Passing (%) 99.8(8711769 69.3 500 198

o Q075

84

FULL _SIZE
o | Grain size tom ko) | 92 |63 150 137.5| 25 |19 [12,5]9.51475]236/118 10.6{0.31015
% [ ot Passing () [9O.085. | [75.4]67.9/61.© 477382 — (226l12.6 10,4_ 9.l 8-_2 6.0]2.4
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~77) GRADATION ANALYSIS | FOR REPORTING

_NAME OF PROJECT | TENOM ‘PANGI PROJECT{PHASE I | 'DATE | 7 -9 - gs

J TR

Mixed

SAMPLE NO. & DEPTH |6 p= : . [resTED B pORA '
i T GP=5 (1.0 ‘m 2.0 m) |'ES1ED BY DORA

ARSE A

| Gromsize om0 100 | 75 163 |50 375025 |19 {125 9.5 14,75,

' Sieve

|roaredsingeni] 1 l00.0[96.0|785 [71.3 59.3|47.21367 | — 155 1.3

(23.0)

FINE AGGREGATE.

SEava_‘“

t

I -

Grdin-Size tmmi | | T o ) 4.7612.36/1.18] 0.6'1 0.3 015

Total Passing (%) | | o 1999(83.9|66.1| 53.8/4:15|25.8

N | 0075

FULL_SIZE Cuhed Lo.7 |

Sieve

| Gean Size tmmi ) 0 | 75 163 | 50 137.5] 25 | 19 [12,5] 9.5/4.75|2361118 [0.6] 0.3]015

Taral passing () [93.0[86.6(71.8 | 66.8/58.5 50.1]a2.8] — og.l|18.4(15.4{i2 2|9,9|7.6[4.7

o]
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